



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO22050178S

Date: 2022-07-05

Page 1 / 4

Applicant: Yuyao Tianrun webbing co.,Ltd/Shaoxing Secure New Material Co.,Ltd

Address: Qingfeng Industrial Zone,Yonghe Town,Shangyu District,Zhejiang Province

The following sample(s) was/were submitted and identified on behalf of applicant

Sample(s) name:	Black seven -stripe 38mm webbing
Sample(s) part No.:	/
Internal item No. :	/
Sample(s) Q'ty :	10
Received condition :	Intact
Manufacture :	Yuyao Tianrun webbing co.,Ltd/Shaoxing Secure New Material Co.,Ltd
Factory :	/
Sample(s) arrive date:	2022-05-26
Test period :	2022-05-26~2022-07-05

Test summary:

Items	Testing items	Testing method	Conclusion	Remark
1	ECE R129 6.7.4	ECE R129 7.2.5	PASS	-

Conclusion : P: Pass ; F: Fail ; N: Not applicable ;

Edited by :

Reviewed by :

Approved by :

王丽

李暖

龙海华





中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO22050178S

Date: 2022-07-05

Page 2 / 4

Sample(s) description

Sample(s) Series No.	Sample (s) Identification No.	Sample (s) name
1	EQO22050170S-S1-S10	38mm Webbing

Instruments and equipment

NO.	Instrument name	Instrument number	Calibration validity
1	Universal Material testing machine	EQO-S-095	2022-12-07
2	Constant temperature and humidity testing	EQO-S-005	2022-12-07

Note: /

Test Address: No. 28, Lufeng east Road, Lujia, Kunshan, Jiangsu, China

Test environment : Temperature : $22^{\circ}\pm 2^{\circ}$ Humidity : $40\%\pm 2\%$

This report without authorized signature and testing stamp is unlawful. Unless otherwise statement, the results shown in this test report refer to only to the sample(s) tested. This report shall not be reproduced except in full, without written approval of laboratory.

Test report

Report No : EQO22050178S

Date: 2022-07-05

Page 3 / 4

Test Result:

1. Test Item: ECE R129 6.7.4

Item	Criteria	Measure		Value		Result
6.7.4	Straps					
6.7.4	Width	39.38mm		≥ 25 mm		PASS
6.7.4	Strength after room conditioning	Strength	Ratio	Strength	Ratio	Result
		20457N 20962N	2.41%	≥3.6KN	≤10%	PASS
	Strength after special conditioning	Strength	Ratio	Strength	Ratio	Result
	Light conditioning	20130N 20189N	97.20% 97.49%	≥3.6KN	≥75%	PASS
	Cold conditioning	20648N 21027N	99.70% 101.53%			PASS
	Heat conditioning	21067N 21150N	101.73% 102.13%	≥3.6KN	≥75%	PASS
	Exposure to water	20415N 20466N	98.58% 98.82%			PASS
	Abrasion conditioning	-	-			NA

Test report

Report No : EQO22050178S

Date: 2022-07-05

Page 4 / 4



Sample picture

The lab is only responsible for the test result of sample in the picture

-----End of Report-----